



Test Report

No. SHSL1208184045TX

Date: Aug 21, 2012

Page 1 of 3

WUJIANG QIAN SI FANG TEXTILE CO., LTD
NO.6, DONG ER QU, DONGFANG GARDEN, SHENGZE TOWN, WUJIANG CITY, JIANGSU

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : Woven fabric:100%polyester in white for curtain
 Manufacturer : WUJIANG QIAN SI FANG TEXTILE CO., LTD
 Country of Destination : USA

Test Performed : Selected test(s) as requested by applicant
 * * * * *

Sample Receiving Date : Aug 14, 2012
 Testing Period : Aug 16, 2012 TO Aug 21, 2012
 Test Result(s) : For further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Ltd.

Tina Xi
Account Executive

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



SHSL 2192222

Test Result

Fire Tests for Flame Propagation of Textiles and Films (NFPA 701:2010 Method 1)

Fabric

The fabric weight of sample is 69g/sq.m.

As Received

Specimen	1	2	3	4	5	6	7	8	9	10	Average
Afterflame time	NIL	NIL	NIL	NIL	NIL	NIL	NIL	NIL	NIL	NIL	NIL
the burning time of material that falls to the bottom of the chamber	NIL	NIL	NIL	NIL	NIL	NIL	NIL	NIL	NIL	NIL	NIL
the vigorousness of burning	N	N	N	N	N	N	N	N	N	N	
the dripping of molten material	Y	Y	Y	Y	Y	Y	Y	Y	Y	Y	

Specimen	Sample Weight (0.1g)		Weight Loss (0.1%)
	Original (O)	After test (T)	(O-T) / O x 100
1	4.2	3.7	11.9
2	4.2	3.6	14.3
3	4.2	3.6	14.3
4	4.2	3.6	14.3
5	4.1	3.7	9.8
6	4.1	3.6	12.2
7	4.0	3.5	12.5
8	4.1	3.6	12.2
9	4.2	3.6	14.3
10	4.2	3.6	14.3
Average			13.0

Remark: Y: Yes N: No

Conditioning:

□ The specimens shall be dried for at least 30 minutes at 105°C ± 3°C (220°F ± 5°F).

Requirements:

1. Fragments or residues of specimens that fall to the floor of the test chamber shall not continue to burn for more than an average of 2 seconds per specimen for the sample of 10 specimens.
2. The average weight loss of the 10 specimens in a sample shall be 40 percent or less.
3. No individual specimen's percent mass loss shall deviate more than 3 standard deviations from the mean for the 10 specimens.
4. When a retest is required, no individual specimen's percent mass loss in the second set of specimens shall deviate from the mean value by more than 3 standard deviations calculated for the second set.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such samples are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

Comment:

The submitted sample **meets** the requirement prescribed in Chapter 10 of NFPA 701-2010 in
 "As Received" states

*** End of Report ***

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.